I/AWKESBURY

600, rue Higginson Street, Hawkesbury, ON K6A 1H1

2019

WASTEWATER TREATMENT PLANT
ANNUAL PERFORMANCE
REPORT

Prepared by the Environmental Service
January 1, 2019 to December 31, 2019 reporting period



TABLE OF CONTENTS

41 oo 1¥ Tt o T RN 2
Interpretation of Monitoring and Analytical Data .........cccceceiiiniininiinnennenneinnesnnsessessssessssssssssssssnsssasssnns 2-3
Operating Problems Encountered and Correction Actions TaKen ........cccceieererrinerecrennnecenesenseesseessssecnenes 4
MAINtENANCE SUMMATY ...ouiiiuiiiiininiiiinneiesissaiesessssnsssassssassstssssesssnssssessssssasssssessss sessesssssessnssns sossessss sessssssssssssnsss 4
Effluent Quality Assurance and Control Measures Undertaken ............ccoveecrreeveecnnsenseeneensenecessesssesseesannens 4
Calibrations & INSPECLION .......cccerceiceirecceccercecreccetrsaeestecaesessseesessseesessasssesssassasssesses sesssassassnstesnssaesnsasnassnssaenanes 4
EFflUENT ODJECTIVES ....eeeveeecerereireeceieeeceessanesaressaeesasesnssesasesansesasessnsesasssssssseesssnssssesssaessnesssaesssnsssnassns ssnnsessasasanes 5
2T To XY o [T €= 4Tt = 1 o o 5
SUMMArY Of COMPIAINTS ....ceeiieeerecerrreerecerirerererceeeresereseeseseseseessseesssassseesssessasessssesasesas sesasssasssnnsssns senssassrsassssnssnnne 6
By-passing / Spills / ADNOIrMal DISCRArZES ........ccvvveererereenesieseesesseensesesasssesesssssssesssssssesessssessssssnssssassssssesessssens 6
Additional INformation REQUESEE .........ccceeeueecieiinseieeieneeseestecas et eeseessesseessssseessesssssseessesasssesssasssesssesssssesssasns 6
AVAIIADIlItY Of FEPOIT .....eeeeeeceererecer ettt creeee e e eeeseesseaeseessssesseesssessnes sanasssessnsasssessnssenasssnssensessnssenasesseen 6-7
Appendix A - 2019 Monthly Performance Assessment REPOIt ........cccccerverveererreessssesseesnssanesesanssesssesansnens 8
Appendix B - 2019 Monthly Raw Sewage Data REPOIt .......cccccccreveeeeeeeirsseestecnsseessnsssesseesasssessssesssssessssssssssesnas 9
Appendix C - 2019 Monthly Effluent Data REPOIt ........eceeeveecicecercrnrrec s sersessressssssessnssasseessessssssessnssasssness 10
Appendix D - 2019 Monthly Chemical Data RepPOrt .........cccoeeeiereecrrerrrcceereeseecnssresnsssnssnssessansssesnsnsssnesases 11
Appendix E - 2019 Monthly Cake ANAlYSIS ......cccueeeveecricrrnernesnnsseesesssssessenssanssessesssessesssnssasssessasssssssesansssessnss 12
Appendix F - 2019 Bypass EVENt REPOIt .......ccccevcerreenirrseesensssesseessesssssessesssessssssasssessasssssssessnssasssssssssnnnnssssas 13
Appendix G - 2019 Annual Bypass SUMMary REPOIt .......cccceccercerreenenrsnesesssssessnessesssessassssssesssnsssesssssssssnnanses 14

2019 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT ANNUAL
PERFORMANCE REPORT
1



Introduction

The Corporation of the Town of Hawkesbury owns and operates the Wastewater Treatment Plant (WWTP)
located at 815, Main East street. The WWTP has a rated capacity of 13,800 m3/d and is designated a Class IV
Wastewater Treatment Facility.

The wastewater collection system consists of over 45 km of sanitary sewers, 6 km of combined sewers, a raw
sewage pumping station and a wastewater treatment plant that treats approximately 3,917 sanitary services.

Wastewater is conveyed through gravity to the RSPS located near the WWTP. Under normal dry weather
conditions, sewage that enters the RSPS is pumped to the WWTP for treatment and discharge to the Ottawa
River. However, during significant wet weather events, the RSPS influent channel overflow into a tank where
a large capacity pumps it into two equalization tanks to be treated by the WWTP.

The WWTP consists of two vortex grit removal screens of 6 mm in diameter, three primary clarifiers, three
aeration tanks, four secondary clarifiers and an ultra-violet disinfection before discharge into the Ottawa
River. Sludge handling consists of two aerobic digester and one sludge stabilizer. Digested sludge is thickened
by two centrifuges and bio-solid is disposed of on approved farmlands.

The following 2019 Annual Performance Report has been prepared and submitted to meet the requirements
of the Ministry of the Environment, Conservation and Parks (MECP) Amended Environmental Compliance
Approval (ECA) #4692-8DVQTW for the design and operation of the Corporation of the Town of Hawkesbury
Waterwater Treatment Plant (WWTP).

Interpretation of Monitoring and Analytical Data

In 2019, no effluent sample results exceeded the Monthly Average Effluent Limits outlined in Condition 7(1)
to 7(4) of the amended ECA. Please refer to Appendix A for a detailed summary of monthly concentrations
and waste loadings. Table 1 (below) compares the Average Monthly Effluent Concentration range and
Loading range with ECA criteria Effluent Compliance Limits, whereas Table 2 summarizes the individual
Notification of Non-Compliance with the ECA issued during the year.

Pursuant to condition 9(5) of the ECA, un-ionized ammonia was calculated on weekly total ammonia nitrogen,
temperature and pH sample results and ranged from 0.0010 mg/L to 0.0373 mg/L with an annual average of
0.0104 mg/L during 2019. Please refer to Appendix C for the detailed monthly results. We also tested for
acute lethality for Rainbow trout and Daphnia magna with Pollutech Enviroquatics Limited. The certificate of
analysis from the lab showed 0% mortality, meaning no lethality for Rainbow trout and Daphnia magna.

2019 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT ANNUAL

PERFORMANCE REPORT
2



Average Monthly Effluent Concentration Range and Waste Loading Range compare with the amended ECA

TABLE 1

criteria

Average ECA Monthly Average ECA Monthly
Effluent Monthly Effluent Monthly Effluent waste
Parameter Sultl: . Concentration Limit Effluent . Loading Limit in

Concentration . Waste Loading

Range in mg/L 16T Range in kg/day kg/day
CBOD-5 3.0-3.8 25.0 14.5-61.5 345
TotalSuspended | 53 _156 25.0 16.3 — 204 345
Solid
Total Phosphorous 0.04 -0.27 0.89 0.20-3.10 12.3
E.coli (ct/100ml) 2.0-67.5 200 ct/100ml n/a n/a

. 12.0 166
Total Ammonia 0.16 —0.45 (June 1 to Sept 30) 0.90-2.41 (June 1 to Sept 30)
. 20.0 276
Total Ammonia 0.15-3.74 (Oct. 1 to May 31) 1.16 —32.37 (Oct. 1 to May 31)
pH 6.0t0 9.5 n/a n/a
n/a - not an ECA requirement
TABLE 2
Notification of Effluent Quality Non-Compliance

Month Parameter & Limit Result
January No effluent quality non-compliance n/a
February No effluent quality non-compliance n/a
March No effluent quality non-compliance n/a
April No effluent quality non-compliance n/a
May No effluent quality non-compliance n/a
June No effluent quality non-compliance n/a
July No effluent quality non-compliance n/a
August No effluent quality non-compliance n/a
September No effluent quality non-compliance n/a
October No effluent quality non-compliance n/a
November No effluent quality non-compliance n/a
December No effluent quality non-compliance n/a

2019 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT ANNUAL

PERFORMANCE REPORT
3




Operating Problems Encountered and Correction Actions Taken

There were no breakdown or operating problems.

Maintenance Summary

Regular preventive maintenance of existing and new equipment were perform throughout the year.

Effluent Quality Assurance and Control Measures Undertaken

All sampling were performed by competent Certified Operators in accordance with the Terms and Conditions
of the Amended Environmental Compliance Approval (ECA). Samples were submitted to an accredited
laboratory (Caduceon Laboratories) for analysis. Additionally, analysis were performed on the dewatered
cake (biosolids) for land application and toxicity analysis (Acute Lethality) was performed on final effluent.

Calibration and Inspection

The following calibrations were performed:

-Flowmeters and level sensors by Capital Controls and Instrumentation Inc.
-Gas sensors from every building by CDTEC Calibrations Inc. (two times, every six month)

The following inspections were performed: